SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG901415

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

( )|

Date: 24.FEB 2020 19:20:43

52 pectrum =
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 100 kHz RefLevel 30.00 dbm  OFfset 10,60 0B & RBW 100 kHz
o At 30ds  SWT 19 45 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 17.94 dBm| L] 16.42 dBm|
2 777.90200 MHz - . 776.14100 MHz
= r ndB 26.00 da| = P ndB 26.00 da|
0 [ Bw 1.439000000 MHz| 0 ik v Bw 1.558000000 MHz|
f Q fa 540.7] f 7 Q factor 199,29}
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-0 <= -30 —
b, R LR
a0 T = S -40 —r —
P PV by P N
=0 - -50 A
NP S PNy N
60 -60
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 777.902 MHz 17.34 dom a8 down 1,439 WHz M1 F7E.141 MRz 16.42 dBm nlE. down 1,558 MHz
TL 1 777.122 MHz -8.58 dBm nds 26.00 d& T1 1 777.102 MHz -9.36 dém nds 26.00 d&
T2 1 776.561 MHz -8.48 dBm q factor 540.7 T2 1 778,661 MHz -9.58 dBm Q factor 499.3
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L X

Cate: 24 FEB.2020 18.47.05

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

( )|

Date: 24.FEB 2020 19.14.40

o= LrUIm o=
Ref Level 30.00 CBm  Offset 10,00 OB = RBW 100 kHz RefLevel 30.00 dBm  OFfset 10,60 0B @ RBW 100 kHz
p= ALt 30ds SWT 19 ps & VBW 300 kHz  Mode Auto FFT p ATL 30d8 SWT 19 ps & VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
[@1Pk Max | CEEn
™M1[1] 17.06 aBm) MI[1] 17.44 abm}
2 780.36200 MHz2 780.01200 MHz
= P! ndB 26.00 da| ndB 26.00 da|
10 [ Bt 1.578000000 MHz| Bw 1.339000000 MHz|
T Q far 4944 Q factor 582.7|
/
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-10d r‘l [
20 d T
e m——— A
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ol T i¥al
N =
A A T DRV s P e
60 -60
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-valwe | Function | Function Result
ML T 780.362 NHz 17.86 dam nd@ down 1,578 MHz ML 7B0.012 MHz 17.44 dBm ok, down 1,330 MHz
T1 1 779.512 MHz -8.29 dBm ndB 26.00 dB T1 1 770.602 MHz -8.20 dBm nds 26.00 dB
T2 1 781.001 MHz -7.90 dém q factor 494.4 T2 1 780541 MHz -9.17 dém Q factor 582.7

(L

L X

Cate: 24 FEB.2020 18.14:58

ainmm e

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

( )|

G G
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 100 kHz RefLevel 30.00 dbm  OFfset 10,60 0B & RBW 100 kHz
o At aode sWT 1945 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™M) 16.50 dBm| ML) 17.91 dBm)|
0 786.21800 MHz - "1 785.84900 MHz
= LI, PP 26.00 dp| “ nas X, 26.00 dp|
0 Bw - \ 1.489000000 MHz| . Bwf 1.309000000 MHz|
Q fhctor | 528.2} qu.|..r 600.5
o - o
\ 1
10 -10 d i
20 d \ 20 d — A
A \, \
30 o v
-4 VAT S
S
P
OF 784.5 MHz 1001 pts Span 10.0 MHz GCF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML T 786.218 MHz 18.58 dam a8 down 1,489 MHZ M1 T 7BS.640 MHz 17.91 dam nlE. down 1,300 WHz
T Fy 785.410 MHz -7.26 dsm nds 26,00 d& T L 7BS.540 MHz -7.88 dam nda 26,00 d&
T2 1 766.508 MHz -7.56 dsm q factor 528.2 T2 1 7B6.B5B MHz -a8.87 dém q factor 600.5
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L X

Date: 24.FEB.2020 19:33.03

Cate: 24 FEB.2020 19.44:51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

Date: 24.FEB 2020 19.48:58

Cate: 24 FEB.2020 20,1443

rum pectrurm .
Ref Level 30.00 Gbm  Offsel 10,50 0B = RBW 300 kHz RefLevel 30,00 0Bm  OFset 10,50 OB = RBW 300 kHz
o art 30d8 SWT  12.645 @ VBW 1MHZ Mode Auto FFT o ate 308 SWT 1265 @ VBW 1MHZ Made Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
EETEN] 2147 apm .| ] 20,77 aBm
2 2 777.9240 MHz - ¥ 777.8840 MHz
= 7 \ ndB 26.00 dB = 7 \ ndB 26.00 dB
0 { \ Bw 1.798000000 MHzZ 0 ! Y Bw 1.818000000 MHZ
1 1 ! a factor 132.6 1 T T Q factor 127.8
/
0 de + b 0 das - 5
t i 15
-10 dBm ! i -10 dBm -
-0 dem -20 dBm -
- f \
/ J A\
-3 dBm = - - -30 dBm
W . Joo / ~
-40 dBm T ‘L ~ -40 dBm — ~
A g [/ " | /A .
-50 dam -50'dem =
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML T 777.924 MHz 21,47 dBm ndB down 1,798 MHz M1 1 777.884 MHzZ 20,77 dir ndE. down LE18 MHz
TL 1 777.305 MHz -4.99 dBm nds 26.00 d& T1 1 777.345 MHz -5.00 dém nds 26.00 d&
T2 1 775.103 MHz -4.55 d8m q factor 432.6 T2 1 775,163 MHz -5.71 dBm Q factor 427.8
L L J [ L JL J [

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 1.15 1.17 - - - - -
Middle CH - - - - 1.16 1.15 1.42 1.40 - - -
Highest CH - - - - 1.21 1.16 - - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG901415

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

52 pectrum =
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 100 kHz RefLevel 30.00 dbm  OFfset 10,60 0B & RBW 100 kHz
o At 30ds  SWT 19 45 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 17.95 dBm| L] 16.46 dBm|
2 777.35200 MHz - .,, 777.79200 MHz
= o occ Bw 1.148851149 MHz = x oce B 1.168831169 MHz
o A WA
10 , ¥ 10 o
‘ \ ] |
od od
f l / |
10 d y -10di
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d J — & I
20 20
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/ , Vo
-0 -30 —
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Vo . ; \
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=0 ST vy -0 T T
60 -60
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 777.352 MHz 17.35 dam M1 T 777792 MRz 16.46 dam
TL 1 777.21228 MHz 8.77 dém Occ Bw 1.148B51140 MHz T1 1 777.2023 MHz 6,43 dém Occ Bw 1.168831169 MHz
T2 1 778.36114 MHz 7.77 dém T2 1 778.37113 MHz .10 dém

( X ] Wi e L T J i

Cate: 24 FEB.2020 154541

Date: 24.FEB 2020 19.18:50

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

o= LrUIm o=
Ref Level 30.00 CBm  Offset 10,00 OB = RBW 100 kHz RefLevel 30.00 dBm  OFfset 10,60 0B @ RBW 100 kHz
= ALt 30ds SWT 19 ps & VBW 300 kHz  Mode Auto FFT p ATL 30d8 SWT 19 ps & VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 19.08 aBm) MI[1] 17.11 abm)
780.17200 MHz 0 779.81200 MHz
occ Bw 1.158841159 MHz oy occBw 1.148851149 MHz
10 2
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\ od i T
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-valwe | Function | Function Result |
ML T 780.172 NHz 19.08 dam ML T 779,612 MRz 17.11 dem
T1 1 779.71220 MHz 10.65 dBm Occ Bw 1.158841159 MHz T1 1 770.71220 MHz 7.87 dBm Occ Bw 1.148851149 MHz
T2 1 780.87113 MHz 6.98 dBm T2 1 7B0.86114 MHz 9.74 dBm

( X ] Wi e L T J i

Cate: 24 FEB.2020 18.15:15

Date: 24.FEB 2020 19.15:33

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

G G
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 100 kHz RefLevel 30.00 dbm  OFfset 10,60 0B & RBW 100 kHz
o At aode sWT 1945 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [.]Clk Max
™M) 17.05 dBm| MI1] 17.95 dBm|
0 M1 785.83900 MHz - M1 786.27800 MHz
= e e 1,208791209 MHz “ oce 1.158841159 MHz
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O A 20 s — v
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OF 784.5 MHz 1001 pts Span 10.0 MHz GCF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 785,839 MHz 17.05 dam M1 T 7B6.278 MHz 17.95 dam
T Fy 785.60888 MHz 6.08 dam Occ Bw 1.208791209 MHz T L 785.62BE7 MHz .91 dém Oce Bw 1158841150 MHz
T2 1 786.81768 MHz 5.51 dBm T2 1 786.78771 MHz 9.0 dém

( X ] Wi e L T J i

Date: 24.FEB.2020 19:32.10

Cate: 24 FEB.2020 19.32.28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum E
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 300 kHz RefLevel 30.00 dbm  Offset 10,60 0B & RBW 300 kHz
o art 30d8 SWT  12.645 @ VBW 1MHZ Mode Auto FFT o ate 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
T ™Mi1[1] 20.53 dBm " M1[1] 21.76 dBm
2 1 777.8840 MHz - 778.5230 MHz
= T occ Bw 1.418581419 MHz = \‘f \\ oce B 1.398601399 MHz
{ |
10 E 10
T 1 T
\ | \
o de | 0 da 1
{ | JI \
-10 dBm + -10 dBm 1
20 dem “ -20 dam ; \. -
N VT
\ \
-3 dBm \ 1
40 dBm—rf— e e - R
s - R T B e R
i dem Sl B == -
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc | X-value v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 777.884 NMHz 20,53 dar M1 1 77E.523 MRz 21,76 dBr
TL 1 777.5048 MHz 9.46 dBm Occ Bw 1.418581419 MHz T1 1 777.5245 MHz 10.57 dem Oce Bw 1.308601399 MHz
T2 1 778.9231 MHz 8.51 dBm T2 1 778.9231 MHz .88 dém
L L J L JL J [

Date: 24.FEB 2020 19.48.08

Cate: 24 FEB.2020 201517

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :FG901415

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.00 dbm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 dvgrwr (@1 AvaPwr
Limit heck PAES Limit Fheck PARS
20 dbifte—SPURIOUS | INE ABS pAKS 20 dbife—RURIOUS JINE ABS D4l
104d ! 10 dém
0 dem I 0d8
-10 de -10 dBm — “
-20 dB f 20 dBm

SPURIOUS_LINE_ABS

| SPURIOUS_LINE_ABS_ i

-40 dp -40 dBm
-50 de -50 dB = f
CR s EPTES: : " %
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit Range Low |  RangeUp | RBW | Frequency | Powerabs | ALl
763.000 MHz 775,000 MHz 6,250 kHz 774.97003 MHz -54.16 dBm -19.16 dé 763.000 MHz 775,000 MHz 6.250 kHz 76700998 MHz -58.56 dBm -23.56 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89535 MHz -29.62 dBm -16.62 dB 775.000 MHz 775,900 MHz 100,000 kHz 775.20455 MHz -48,84 dBm -35.84 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99575 MHz -36.15 dBm -23.15 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99625 MHz -53.76 dBm -40.76 db
776.000 MHz 788,000 MHz 100,000 kHz 777.34865 MHz 13,58 dBm -16.02 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 13,97 dBm -16.03 dB
786.000 MHz 768,100 MHz 30,000 kiHz 768,03791 MHz -53.59 dém -40.58 d@ 786.000 MHz 788.100 MHz 30.000 kHz 788.08367 MHz -34.98 dém -21.98 db
788.100 MHz 793.000 MHz 100.000 kHz 790.73601 MHz -49.20 dBm -36.20 dB 788,100 MHz 793.000 MHz 100,000 kHz 788.14161 MHz 34,03 dBm 21,03 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.99351 MHz -59.32 dBm -24.32 dB 793,000 MHz 806.000 MHz 6.250 kHz B05, 40005 MHz -57.96 dBm 22.96 db
il | [ _] il

Date: 24 FEB.2020 19:27-49 Date: 24 FEB 2020 19:40:09

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e Sp um %’
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Jheck PARS Limit fheck paRs
20 dbife—_KBUBIOUS | INE ARS paks 20 dbifle—BPURIAUS | INE ABS pa
0d 10 dBm
0 dem ﬂ 0 s M|
-10 de —— l -10 dm — ﬂ
20 dB + 20 dém |
o 1 o /|
SPEURIOUS_LIME_ABS \ | SPURIOUS_LINE_ARS_ ,ﬂ h‘
-40 dB -40 dBm M“ 'Hli
50 de L T 50 d - [
G0.dR ek AR 1 ‘ _
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | RangeLow | Rangeup | RBW | Frequency | Powerabs | ALil
763.000 MHz 775.000 MHz 6.250 kHz 774,46653 MHz -57.01 dém —22.01 d8 763.000 MHz 775.000 MHz 5,250 kHz 767,00999 MHZ 5876 dBm 23,76 08
775.000 MHz 775.900 MHz 100000 kHz 775.88766 MHz -530,53 dém -17.5% d8 775.000 MHz 775,900 MHz 100,000 kHz 775.54620 MH= 48,73 dBm 3573 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98427 MHz -37.10 dBm -24.10 dB 775.900 MHz 776,000 MHz 30,000 kHz 775.94870 MHzZ 53.50 dbm 40.50 B
776.000 MHz 788.000 MHz 100,000 kHz 777.58841 MHz 5.70 dém -24.30 d8 776,000 MHz 788,000 MHz 100,000 kHz 78596364 MHz .08 dem 2302 B
788.000 MHz 788,100 MHz 30,000 kHz 788.09735 Mz -53.74 dBm -40.74 di 786.000 MHz 788,100 MHz 30.000 kHz 788.06848 MHz -39.25 dBm -26.25 dB
783.100 MHz 753.000 MHz 100.000 kHz 788.40105 MHz -45.23 dBm -36.23 dB 788,100 MHz 703000 MH= 100,000 kHz 738 33741 MHz 40 16 dBm 57 18 dB
793.000 MHz 806.000 MHz £.250 kHz 794.12338 MHz -60.80 dém -25.80 d8 703.000 MHz 506.000 MHz 5550 kiiz B05 40909 Mtz 50.23 dBm 2523 dE
) | 3 i

Date: 24.FEB.2020 18:22:28 Date' 24 FEB 2020 1934 49

TEL : 886-3-327-3456 Page Number 1 A13-9 of 15
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 FEB.2020 18:26-03

e ] o
= Sp um =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 dé Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck pAES Limit ¢heck PABS
20 dbife—SBURINUS | INE ABS pAKS 20 dbiffe—$PUBIOUS LINE ABS DA
10 de: 1 10 dem
|
-10 dB — H -10 dém — “
-20 dB |‘ L -20 dém j 1|
SPURIDUS_LINE_ABS | SPURIGUS_LINE_aBS 'H'
-40 dp -40 dBm
-50 dB M, 50 dB - i
S50.0R - “mi.“:- Sk ; I .
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW Frequency | Powerabs | ALimit Range Low |  RangeUp | RBW | Frequency | Powerabs | AL
763.000 MHz 775,000 MHz 6,250 kHz 773.05195 MHz -53.98 dBm -18.98 dé 763.000 MHz 775,000 MHz 6.250 kHz 76700998 MHz -58.47 dBm -23.47 db
775.000 MHz 775.900 MHz 100.000 kHz 775.84740 MHz -30.29 dBm -17.28 dé 775.000 MHz 775.900 MHz 100,000 kHz 775.81593 MHz -48,94 dBm -36.94 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96269 MHz -36.17 dBm -23.17 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94530 MHz -53.60 dBm -20.80 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.31269 MHz 13,80 dBm -16.20 db 776.000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 13,74 dBm -16.26 dB
788.000 MHz 768,100 MHz 30,000 kHz 788,00385 MHz -53.84 dém -40.84 dé 788.000 MHz 788,100 MHz 30,000 kHz 788,01693 MHz -33.50 dBm -20.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.87797 MHz -49.32 dBm -36.32 dB 788,100 MHz 793.000 MHz 100,000 kHz 788.18077 MHz 34,56 dBm 21,56 db
793.000 MHz B806.000 MHz 6.250 kHz 802.00649 MHz -50.81 dém -25.81 dB 793.000 MHz 806,000 MHz 6.250 kHz 805,40909 MHz -60.22 dBm -25.22 dB
| ) e

Date' 24 FEB 2020 193822

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

Date: 24 FEB.2020 18:24:16

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr [@1 avgPwr
Limit fheck PARS Limit §heck PaES
20 dbife_kpuEInUS | INE_ARS pARS 20 dbife—kRURIONS | INE_ABS pa
10 dB 10 dem
0de m o e r“i
10 dB = I -10 dém — ﬂ
-20 dB 1 20 dem |
o [ 1 o [
SHURIOUS_LINE_ABS | SPURIGUS_LINE_ABS_
-40 dB -40 dBm
.50 dB \-hn- | -50dB f
AR “WME: G0 . 1 N
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PoweraAbs |  ALimit Range Low Range Up | RBW | Frequency | Powerabs | AL
763.000 MHz 775,000 MHz 6.250 kiz 773.56743 MHz -55.79 dém -20.70 dB 763.000 MHZ 775,000 MHZ 5,250 kHz 267 00990 Mz 6004 dBm 25,04 0B
775.000 MHz 775,900 MHz 100,000 kHz 775.89236 MHz -29,92 dém -16.92 d8 775.000 MHz 775,900 MHz 100,000 kHz 77585370 MHz 48,79 dbm 3570 B
775.900 MHz 776.000 MHz 30.000 kHz 775.94011 MHz -35.29 dBm -22.20 dB 775.900 MHz 776,000 MHz 20.000 kHz 77506778 Mz 53.39 dm T40.39 b
776.000 MHz 788.000 MHz 100,000 kHz 778.15185 MHz 5.52 deém -24.48 db 776.000 MHz 788,000 MHz 100.000 kHz 788 62737 MH= o7 dBm 213 dk
788.000 MHz 788,100 MHz 30,000 kHz 788.02682 Mz -53.82 dBm -40.82 di 786.000 MHz 788,100 MHz 30.000 kHz 788.01124 MHz -38.18 dBm -25.18 dB
788.100 MHz 793,000 MHz 100,000 kHz 788.32762 MH2 -49.30 dBm -36.30 dB 758 100 MHz 793 000 MH= 100,000 kiz 788.26688 MHz 3672 dBm 2372
793.000 MHz 806.000 MHz 6.250 kHz 796.99351 MHz -60.21 dBm -25.21 d8 753.000 MHz 606,000 MHz 5.250 kHz B05. 40509 MHz -55.07 dBm -24.07 db
| ) e

Date' 24 FEB 2020 193636

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

- N =
Spectrum v Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm  Offeet 10.80 4B Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 cvgrwr
Limit ¢heck PABS Limit ¢heck PAES
20 dbipe—SBURIOUS | INE ABS pARS 20 dbife—kouBInus hive ans paks
10de ﬂ 10 dBm 1
0 dem ‘l 0 dem \‘
11 n
-20 dB l" \\ 20d8 {fl \
SPURTOUS. LINE_ABS 5_LINE_ABS_ ki
-40 dB
-50 dB sod
a8 " 50 dBmas ; =
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775,000 MAz 6,250 kHz 773.71129 MHz ~55.54 dBm 20,54 B 763.000 MHz 775.000 MHz 6,250 kHz 766.57842 MHz -50.68 dBm -24.68 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.76159 MHz -31.66 dBm ~18.66 di 775.000 MHz 775,900 MHz 100.000 kHz 775.62263 MHz -48.89 dBm -35.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99515 MHz -37.20 dBm -24.20 dB 775.000 MHz 776,000 MHz 30,000 kHz 775.90614 MHz -53.82 dBm -40.82 db
776.000 MHz 788.000 MHz 100,000 kHz 777.78022 MHz 13.82 dBm -16.18 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.25574 MHz 14,04 dém -15.96 d&
789.000 MHz 768,100 MHz 30,000 kHz 768.08147 MHz -53.28 dém -40.28 d8 786.000 MHz 788,100 MHz 30,000 kHz 788,02612 MHz -39.30 dBm -26.30 dB
768.100 MHz 753.000 MHz 100.000 kHz 791.08357 MHz -49.21 dBm ~36.21 da 786.100 MHz 793,000 MHz 100.000 kHz 788.14161 MHz -37.95 dBm -24.95 db
793,000 MHz 806,000 MHz 6,250 kHz 797.42208 MHz -59,23 dBm -24,23 di 793.000 MHz 806.000 MHz 6.250 kHz 80496052 MHz -59.26 dBm -24.26 di
i ( ) ] T T e
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Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775,000 MHz 6.250 kHz 774.14286 MHz -55.12 dBm -20.19 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.87617 MHz -37.21 dBm -24.21 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95819 MHz -42.42 dBm -29.42 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.93606 MHz 6.35 dBm -23.65 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09446 MHz -53.26 dBm -40.26 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.23951 MHz -49.31 dBm -36.31 db
793,000 MHz 806,000 MHz 6.250 kHz 804.42208 MHz -60.78 dBm -25.78 dB
T

L

J

Date: 24 FEB.2020 19:51:44

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-11 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
- N o
Spectrum v Spectrum =
RefLevel 30.00 dBm  Offset 10.60 d@ Mode Auto Sweep Ref Level 30.00 dom  Offsst 10.80 98 Mode Auto Sweep
SGL Count 100/100 S6L Count 1007100
@1 AvgPwr (@1 cvgrwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MAz 6,250 kHz 774.10689 MRz ~54.81 dBm ~10.81 B 763.000 MHz 775.000 MHz 6,250 kHz 766.57842 MHz -60.04 dBm -25.04 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.78257 MHz -34.68 dBm -21.68 di 775.000 MHz 775.900 MHz 100000 kHz 775.23152 MHz -48.50 dém -35.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93482 MHz -37.68 dBm -24.68 dB 775.000 MHz 776,000 MHz 30,000 kHz 775.98886 MHz -53.63 dBm -40.63 db
776.000 MHz 788.000 MHz 100,000 kHz 777.73227 MHz 13.59 dBm -16.41 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.25574 MHz 13.78 dem -16.22 d&
789.000 MHz 768,100 MHz 30,000 kHz 768.01284 MHz -53.70 dém -40.70 d& 786.000 MHz 788,100 MHz 30,000 kHz 788,02832 MHz -37.98 dBm -24.98 dB
788.100 MHz 753.000 MHz 100.000 kHz 788.43042 MHz -49.33 dBm 36.33 cb 786.100 MHz 793,000 MHz 100.000 kHz 788.12692 MHz -37.21 dBm -24.21 dB
793,000 MHz 806,000 MHz 6,250 kHz 706.14935 MHz -60,82 dBm -25.82 di 793.000 MHz 806.000 MHz 6.250 kHz 80496052 MHz -59.66 dBm -24.606 dé
i ( ) ] T T e
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763,000 MHz 775,000 MHz 6,250 kHz 774.07093 MHz -55.05 dBm -20.05 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.86359 MHz -3B8.10 dBm -25.10 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97607 MHz -43.36 dBm -30.36 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.81618 MHz 4.83 dBm -25.17 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09985 MHz -53.85 dBm -40.85 dB
788,100 MHz 753,000 MHz 100.000 kHz 789.03741 MHz -49.16 dBm -36.16 db
793,000 MHz 806,000 MHz 6,250 kHz 797.42208 MHz -60.52 dBm -25,52 dB
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Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué:' Spectrum ué-’
Ref Level 0.00 dBm Offset 10.80 dg Mode Auto Sweep Ref Level 0.00 dBm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit fheck pafs Limit Tmck PAES
2 S s bs 1 S S s
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763,000 MHz 100,000 kHz 758,78736 MHz -58.53 dBm -4E.53 dB 30.000 MHz 763.000 MHz 100,000 kHz 758,78736 MHz -57.10 dBm -44.10 dB
B806.000 MHz 1.000 GHz 100.000 kHz 97745877 MHz -57.25 dBm -44.25 db B806.000 MHz 1.000 GHz 100,000 kHz 99268016 MHz -57.44 dém -44.44 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -42,19 dém -29.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -41,79 dBm -28.79 dB
2,000 GHz 8.000 GHz 1.000 MHz 7.53730 GHz -42,71 dem -29.71 d& 3.000 GHz 8.000 GHz 1.000 MHz 7.55629 GHz -42,80 dBm -29.80 d&

Date: 24 FEB 2020 182837

Date: 24 FEB 2020 19:28:23

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum :%: Spectrum -
Ref Level 0.00 dém  Offset 10.80 d8 Mode Auto Sweep Ref Level 0.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763,000 MHz 100,000 kHz 762,45052 MHz -58.57 dBm ~45.57 dB 30.000 MHz 763,000 MHz 100,000 kHz 760,98526 MHz -57.53 dém ~44.59 dg
806.000 MHz 1.000 GHz 100.000 kHz 974.84108 MHz -57.39 dBm -44.39 dB 806.000 MHz 1.000 GHz 100,000 kHz 998.10945 MHz -57.49 dém -44.49 d8
1.000 GHz 3.000 GHz 1.000 MHz 1,56011 GHz -41.67 dBm -28.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1,56011 GHz -41.48 dBm -28.48 d8
2,000 GHz 8.000 GHz 1.000 MHz 7,54880 GHz -42.,80 dém -29.80 d8& 3.000 GHz 8.000 GHz 1.000 MHz 7.55179 GHz -42,79 dBm -29.79 d&
( ) J ( ) J o
Date: 24.FEB 2020 19:14:22 Date: 24 FEB.2020 19:13:36
TEL : 886-3-327-3456 Page Number 1 A13-13 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

S rum

RefLevel 0.00 dm  Offset 10.80 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 Avgpwr
Limit fheck [ Limit Cf‘hnck PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100,000 kHz 754.02524 MHz -58.62 dBm -45.62 dB 30.000 MHz 763.000 MHz 100,000 kHz 762.08421 MHz -£8.63 dBm -45.63 d8
806.000 MHz 1.000 GHz 100.000 kHz 950.69405 MHz -57.39 dBm -24.39 dB 506.000 MHz 1.000 GHz 100.000 kHz 993.16432 MHz -57.12 dBm -44.12 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.57161 GHz -42.17 dBm -29.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.57161 GHz -42.77 dBm -20.77 d8
2,000 GHz 8.000 GHz 1.000 MHz 7.55479 GHz -42.64 dBm -29.64 di 3.000 GHz 8.000 GHz 1.000 MHz 7.54630 GHz -42,78 dBm -20.78 d&

Date: 24 FEB 2020 194057

Date: 24 FEB 2020 19:41:43

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum o im =
Ref Level 0.00 dém  Offset 10.80 d8 Mode Auto Sweep Ref Level 0.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-20 dBm
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-80 dBm -80 dBm
-90 dBm -00 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763,000 MHz 100,000 kHz 759.15367 MHz -57.52 dBm ~44.52 dB 30.000 MHz 763,000 MHz 100,000 kHz 759.15367 MHz -58.30 dem ~45.30 dg
806.000 MHz 1.000 GHz 100.000 kHz 916.86407 MHz -57.52 dBm -44.52 dB 806.000 MHz 1.000 GHz 100,000 kHz 975.61665 MHz -57.31 dBm -44.31 d8
1.000 GHz 3.000 GHz 1.000 MHz 1,55611 GHz -41.53 dBm -28.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1,55611 GHz -43.61 dBm -30.61 d8
2,000 GHz 8.000 GHz 1.000 MHz 7.565220 GHz -42,71 dem -29.71 d& 3.000 GHz 8.000 GHz 1.000 MHz 7.54730 GHz -42,55 dBém -29,55 d&

Date. 24.FEB 2020 200212

Date: 24 FEB.2020 20.01.28
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0086
40 Normal Voltage 0.0107
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0088
-10 Normal Voltage 0.0075 PASS
-20 Normal Voltage 0.0088
-30 Normal Voltage 0.0091
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0000
20 Battery End Point 0.0110
Note:

1. Normal Voltage =5.00 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG901415

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2 / 1.4MHz (Average) (GT - LC = 1.65 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.51 0.1416 23.16 0.2070
Middle QPSK 1 5 21.37 0.1371 23.02 0.2004
Highest 1 5 21.40 0.1380 23.05 0.2018
Lowest 1 5 20.52 0.1127 22.17 0.1648
Middle 16QAM 1 5 20.37 0.1089 22.02 0.1592
Highest 1 5 20.50 0.1122 22.15 0.1641
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = 1.65 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 5 21.86 0.1535 23.51 0.2244
Middle QPSK 1 5 21.62 0.1452 23.27 0.2123
Highest 1 5 21.81 0.1517 23.46 0.2218
Lowest 1 0 20.85 0.1216 22.50 0.1778
Middle 16QAM 1 0 20.86 0.1219 22.51 0.1782
Highest 1 0 20.81 0.1205 22.46 0.1762
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 1.65 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.14 0.1300 22.79 0.1901
Middle QPSK 1 5 21.28 0.1343 22.93 0.1963
Highest 1 5 21.31 0.1352 22.96 0.1977
Lowest 1 0 21.07 0.1279 22.72 0.1871
Middle 16QAM 1 0 21.04 0.1271 22.69 0.1858
Highest 1 0 21.01 0.1262 22.66 0.1845
Limit EIRP < 2W Result PASS

Bl-10of9



SFORTON LAB.

e 3 FCC RADIO TEST REPORT

Report No. : FG901415

LTE Band 2 / 10MHz (Average) (GT - LC = 1.65 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.37 0.1371 23.02 0.2004
Middle QPSK 1 0 21.15 0.1303 22.80 0.1905
Highest 1 0 21.37 0.1371 23.02 0.2004
Lowest 1 5 21.09 0.1285 22.74 0.1879
Middle 16QAM 1 5 21.15 0.1303 22.80 0.1905
Highest 1 5 21.07 0.1279 22.72 0.1871
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average) (GT - LC = 1.65 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 6 0 21.33 0.1358 22.98 0.1986
Middle QPSK 6 0 21.24 0.1330 22.89 0.1945
Highest 6 0 21.47 0.1403 23.12 0.2051
Lowest 6 0 21.60 0.1445 23.25 0.2113
Middle 16QAM 6 0 21.60 0.1445 23.25 0.2113
Highest 6 0 21.61 0.1449 23.26 0.2118
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 1.65 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 6 0 21.40 0.1380 23.05 0.2018
Middle QPSK 6 0 21.34 0.1361 22.99 0.1991
Highest 6 0 21.47 0.1403 23.12 0.2051
Lowest 6 0 21.50 0.1413 23.15 0.2065
Middle 16QAM 6 0 21.55 0.1429 23.20 0.2089
Highest 6 0 21.57 0.1435 23.22 0.2099
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average) (GT - LC = 0.79 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.69 0.1476 22.48 0.1770
Middle QPSK 1 5 21.73 0.1489 22.52 0.1786
Highest 1 5 21.82 0.1521 22.61 0.1824
Lowest 1 5 20.78 0.1197 21.57 0.1435
Middle 16QAM 1 5 20.75 0.1189 21.54 0.1426
Highest 1 5 20.88 0.1225 21.67 0.1469
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 0.79 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 5 22.05 0.1603 22.84 0.1923
Middle QPSK 1 5 22.02 0.1592 22.81 0.1910
Highest 1 5 22.10 0.1622 22.89 0.1945
Lowest 1 0 21.21 0.1321 22.00 0.1585
Middle 16QAM 1 0 21.10 0.1288 21.89 0.1545
Highest 1 0 21.23 0.1327 22.02 0.1592
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 0.79 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.77 0.1503 22.56 0.1803
Middle QPSK 1 5 21.70 0.1479 22.49 0.1774
Highest 1 5 21.72 0.1486 22.51 0.1782
Lowest 1 0 21.51 0.1416 22.30 0.1698
Middle 16QAM 1 0 21.54 0.1426 22.33 0.1710
Highest 1 0 21.95 0.1567 22.74 0.1879
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 0.79 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.78 0.1507 22.57 0.1807
Middle QPSK 1 5 21.77 0.1503 22.56 0.1803
Highest 1 5 21.77 0.1503 22.56 0.1803
Lowest 1 0 21.61 0.1449 22.40 0.1738
Middle 16QAM 1 0 21.58 0.1439 22.37 0.1726
Highest 1 0 21.91 0.1552 22.70 0.1862
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 0.79 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 0 21.67 0.1469 22.46 0.1762
Middle QPSK 1 0 21.64 0.1459 22.43 0.1750
Highest 1 0 21.62 0.1452 22.41 0.1742
Lowest 6 0 21.76 0.1500 22.55 0.1799
Middle 16QAM 6 0 21.73 0.1489 22.52 0.1786
Highest 6 0 21.88 0.1542 22.67 0.1849
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 0.79 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.75 0.1496 22.54 0.1795
Middle QPSK 1 0 21.64 0.1459 22.43 0.1750
Highest 1 0 21.71 0.1483 22.50 0.1778
Lowest 1 0 21.64 0.1459 22.43 0.1750
Middle 16QAM 1 0 21.54 0.1426 22.33 0.1710
Highest 1 0 21.81 0.1517 22.60 0.1820
Limit EIRP < 1W Result PASS
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LTE Band 12 / 1.4MHz (Average) (GT - LC = -1.8 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.48 0.1770 18.53 0.0713
Middle QPSK 1 5 22.43 0.1750 18.48 0.0705
Highest 1 5 22.46 0.1762 18.51 0.0710
Lowest 1 5 21.49 0.1409 17.54 0.0568
Middle 16QAM 1 5 21.37 0.1371 17.42 0.0552
Highest 1 5 21.48 0.1406 17.53 0.0566

Limit ERP < 3W Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC = -1.8 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.44 0.1754 18.49 0.0706
Middle QPSK 1 5 22.52 0.1786 18.57 0.0719
Highest 1 5 22.62 0.1828 18.67 0.0736
Lowest 1 0 21.61 0.1449 17.66 0.0583
Middle 16QAM 1 0 21.54 0.1426 17.59 0.0574
Highest 1 0 21.57 0.1435 17.62 0.0578

Limit ERP < 3W Result PASS

LTE Band 12 / 5MHz (Average) (GT - LC = -1.8 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.26 0.1683 18.31 0.0678
Middle QPSK 1 0 22.19 0.1656 18.24 0.0667
Highest 1 0 22.12 0.1629 18.17 0.0656
Lowest 1 0 21.96 0.1570 18.01 0.0632
Middle 16QAM 1 0 21.9 0.1549 17.95 0.0624
Highest 1 0 21.98 0.1578 18.03 0.0635

Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average) (GT - LC = -1.8 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.3 0.1698 18.35 0.0684
Middle QPSK 1 0 22.19 0.1656 18.24 0.0667
Highest 1 0 22.17 0.1648 18.22 0.0664
Lowest 1 0 22 0.1585 18.05 0.0638
Middle 16QAM 1 0 21.92 0.1556 17.97 0.0627
Highest 1 0 22.06 0.1607 18.11 0.0647

Limit ERP < 3W Result PASS

Bl-6 of 9



SFORTON LAB.

e 3 FCC RADIO TEST REPORT

Report No. : FG901415

LTE Band 13 / 5MHz (Average) (GT - LC = -1.8 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.3 0.1698 18.35 0.0684
Middle QPSK 1 0 22.33 0.1710 18.38 0.0689
Highest 1 0 22.37 0.1726 18.42 0.0695
Lowest 1 0 22.32 0.1706 18.37 0.0687
Middle 16QAM 1 0 22.27 0.1687 18.32 0.0679
Highest 1 0 22.28 0.1690 18.33 0.0681
Limit ERP < 3W Result PASS
LTE Band 13 / 10MHz (Average) (GT - LC = -1.8 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 22.28 0.1690 18.33 0.0681
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 22.12 0.1629 18.17 0.0656
Highest - - - - - -
Limit ERP < 3W Result PASS
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SFORTON LAB.

e 3 FCC RADIO TEST REPORT

Report No. : FG901415

LTE Band 5/ 1.4MHz (Average) (GT - LC = -2.72 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.07 0.1611 17.20 0.0525
Middle QPSK 1 5 22.01 0.1589 17.14 0.0518
Highest 1 5 22.13 0.1633 17.26 0.0532
Lowest 1 5 21.04 0.1271 16.17 0.0414
Middle 16QAM 1 5 21.16 0.1306 16.29 0.0426
Highest 1 5 211 0.1288 16.23 0.0420
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = -2.72 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.12 0.1629 17.25 0.0531
Middle QPSK 1 5 22.35 0.1718 17.48 0.0560
Highest 1 5 22.37 0.1726 17.50 0.0562
Lowest 1 0 21.23 0.1327 16.36 0.0433
Middle 16QAM 1 0 21.31 0.1352 16.44 0.0441
Highest 1 0 21.34 0.1361 16.47 0.0444
Limit ERP < 7W Result PASS
LTE Band 5/ 5MHz (Average) (GT - LC = -2.72 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 21.85 0.1531 16.98 0.0499
Middle QPSK 1 0 21.83 0.1524 16.96 0.0497
Highest 1 0 21.86 0.1535 16.99 0.0500
Lowest 1 0 21.59 0.1442 16.72 0.0470
Middle 16QAM 1 0 21.66 0.1466 16.79 0.0478
Highest 1 0 21.7 0.1479 16.83 0.0482
Limit ERP < 7W Result PASS
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SFORTON LAB.

e 3 FCC RADIO TEST REPORT

Report No. : FG901415

LTE Band 5/ 10MHz (Average) (GT - LC =-2.72 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 21.92 0.1556 17.05 0.0507
Middle QPSK 1 0 21.88 0.1542 17.01 0.0502
Highest 1 0 21.87 0.1538 17.00 0.0501
Lowest 1 5 21.61 0.1449 16.74 0.0472
Middle 16QAM 1 5 21.73 0.1489 16.86 0.0485
Highest 1 5 21.6 0.1445 16.73 0.0471
Limit ERP <7W Result PASS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 3MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -47.03 -13 -34.03 -67.66 -53.6 1.67 8.24 H
5556 -52.23 -13 -39.23 -77.15 -59.3 2.66 9.72 H
7404 -47.55 -13 -34.55 -75.09 -56.7 2.46 11.61 H
Lowest
3702 -38.53 -13 -25.53 -58.96 -45.1 1.67 8.24 \%
5556 -52.03 -13 -39.03 -76.69 -59.1 2.66 9.72 \%
7404 -43.65 -13 -30.65 -71.25 -52.8 2.46 11.61 \%
3762 -54.57 -13 -41.57 -71.23 -61.2 1.69 8.31 H
5640 -48.85 -13 -35.85 -73.66 -55.9 271 9.76 H
7512 -44.42 -13 -31.42 -71.9 -53.8 2.43 11.81 H
9399 -49.23 -13 -36.23 -80.4 -59.2 2.57 12.54 H
Middle
3762 -42.97 -13 -29.97 -63.54 -49.6 1.69 8.31 \%
5640 -45.15 -13 -32.15 -69.9 -52.2 271 9.76 \%
7512 -40.32 -13 -27.32 -67.92 -49.7 243 11.81 \%
9399 -46.63 -13 -33.63 -78 -56.6 2.57 12.54 \%
3822 -51.12 -13 -38.12 -71.62 -57.8 1.71 8.39 H
5730 -44.07 -13 -31.07 -69.18 -51.1 2.76 9.79 H
7638 -41.20 -13 -28.20 -68.97 -50.7 2.38 11.88 H
9546 -47.63 -13 -34.63 -78.56 -57.5 2.60 12.47 H
Highest
3822 -46.92 -13 -33.92 -67.39 -53.6 1.71 8.39 \%
5730 -42.77 -13 -29.77 -67.8 -49.8 2.76 9.79 \%
7638 -39.80 -13 -26.80 -67.54 -49.3 2.38 11.88 \%
9546 -44.33 -13 -31.33 -75.74 -54.2 2.60 12.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number :B2-10f6

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FG901415

LTE Band 4
LTE Band 4 / 3MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -45.78 -13 -32.78 -66.47 -51.85 1.58 7.65 H
5136 -47.93 -13 -34.93 -71.89 -55.21 2.42 9.70 H
6846 -51.53 -13 -38.53 -78.54 -59.51 2.64 10.62 H
Lowest
3420 -42.55 -13 -29.55 -63.29 -48.62 1.58 7.65 \Y
5136 -52.31 -13 -39.31 -76.11 -59.59 2.42 9.70 \Y
6846 -51.68 -13 -38.68 -78.64 -59.66 2.64 10.62 \Y
3462 -44.01 -13 -31.01 -64.94 -50.25 1.59 7.83 H
5196 -45.64 -13 -32.64 -69.8 -52.89 2.45 9.70 H
6930 -51.10 -13 -38.10 -78.29 -59.2 2.61 10.72 H
Middle
3462 -40.20 -13 -27.20 -61.06 -46.44 1.59 7.83 \%
5196 -51.34 -13 -38.34 -75.36 -58.59 245 9.70 \
6930 -51.13 -13 -38.13 -78.32 -59.23 2.61 10.72 \Y
3510 -43.08 -13 -30.08 -64.17 -49.48 161 8.01 H
5262 -47.09 -13 -34.09 -71.44 -54.3 2.49 9.70 H
7020 -52.38 -13 -39.38 -79.73 -60.64 2.58 10.84 H
Highest
3510 -37.91 -13 -24.91 -58.86 -44.31 1.61 8.01 \%
5262 -48.57 -13 -35.57 -72.82 -55.78 2.49 9.70 \%
7020 -49.75 -13 -36.75 -77.16 -58.01 2.58 10.84 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number 1 B2-20f 6

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FG901415

LTE Band 12
LTE Band 12 / 3MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlfsasble ” g?itiinna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -48.54 -13.00 -35.54 -58.82 -50.20 0.87 4.68 H
2104 -53.90 -13.00 -40.90 -69.24 -54.80 1.17 4.21 H
3504 -56.55 -13.00 -43.55 -76.70 -60.80 1.61 8.00 H
4200 -52.59 -13.00 -39.59 -73.10 -57.20 1.88 8.64 H
Lowest
1400 -47.34 -13.00 -34.34 -57.93 -49.00 0.87 4.68 \%
2104 -50.50 -13.00 -37.50 -66.08 -51.40 1.17 4.21 \%
3504 -57.55 -13.00 -44.55 -77.70 -61.80 1.61 8.00 \%
4200 -52.99 -13.00 -39.99 -73.62 -57.60 1.88 8.64 \%
1416 -48.05 -13.00 -35.05 -58.26 -49.80 0.87 4.78 H
2120 -54.56 -13.00 -41.56 -70.19 -55.50 1.17 4.26 H
3536 -56.02 -13.00 -43.02 -76.39 -60.30 1.62 8.04 H
4248 -52.50 -13.00 -39.50 -72.90 -57.10 1.90 8.65 H
Middle
1416 -46.45 -13.00 -33.45 -56.96 -48.20 0.87 4.78 \%
2120 -52.66 -13.00 -39.66 -68.57 -53.60 1.17 4.26 \%
3536 -56.82 -13.00 -43.82 -76.66 -61.10 1.62 8.04 \%
4248 -53.30 -13.00 -40.30 -74.01 -57.90 1.90 8.65 \%
1432 -47.35 -13.00 -34.35 -57.36 -49.20 0.88 4.88 H
2144 -56.20 -13.00 -43.20 -71.87 -57.20 1.18 4.33 H
3576 -56.99 -13.00 -43.99 -77.37 -61.30 1.63 8.09 H
4296 -52.32 -13.00 -39.32 -73.19 -56.90 1.93 8.66 H
Highest
1432 -45.35 -13.00 -32.35 -56.19 -47.20 0.88 4.88 \%
2144 -56.20 -13.00 -43.20 -71.99 -57.20 1.18 4.33 \%
3576 -56.49 -13.00 -43.49 -76.53 -60.80 1.63 8.09 \%
4296 -54.32 -13.00 -41.32 -75.34 -58.90 1.93 8.66 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number 1 B2-30f6

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 13
LTE Band 13/ 5MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlfsasble ” g?itiinna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1552 -42.79 -13 -29.79 -54.17 -44.86 0.94 5.15 H
2336 -52.63 -13 -39.63 -70.12 -54.15 1.24 491 H
3112 -54.07 -13 -41.07 -72.54 -56.73 1.48 6.29 H
3888 -49.32 -13 -36.32 -69.58 -53.91 1.73 8.47 H
Lowest
1552 -48.17 -13 -35.17 -59.85 -50.24 0.94 5.15 \%
2336 -54.91 -13 -41.91 -72.02 -56.43 1.24 491 \%
3112 -54.53 -13 -41.53 -73.85 -57.19 1.48 6.29 \%
3888 -50.12 -13 -37.12 -70.42 -54.71 1.73 8.47 \%
1568 -45.07 -42.15 -2.92 -56.48 -47.09 0.94 511 H
2344 -50.92 -13 -37.92 -67.68 -52.46 1.24 4.93 H
3128 -52.84 -13 -39.84 -71.45 -55.57 1.49 6.36 H
3912 -50.11 -13 -37.11 -70.22 -54.72 1.73 8.49 H
Middle
1568 -48.54 -42.15 -6.39 -60.48 -50.56 0.94 511 \%
2344 -53.05 -13 -40.05 -70.15 -54.59 1.24 4.93 \%
3128 -53.79 -13 -40.79 -73.07 -56.52 1.49 6.36 \%
3912 -49.57 -13 -36.57 -69.85 -54.18 1.73 8.49 \%
1568 -43.81 -42.15 -1.66 -55.21 -45.83 0.94 511 H
2360 -50.43 -13 -37.43 -67.25 -52.01 1.25 4.98 H
3144 -53.74 -13 -40.74 -72.50 -56.53 1.49 6.43 H
3928 -49.74 -13 -36.74 -69.82 -54.37 1.74 8.51 H
Highest
1568 -48.91 -42.15 -6.76 -60.82 -50.93 0.94 5.11 \%
2360 -52.01 -13 -39.01 -69.23 -53.59 1.25 4.98 \%
3144 -52.64 -13 -39.64 -72.01 -55.43 1.49 6.43 \%
3928 -49.42 -13 -36.42 -69.77 -54.05 1.74 8.51 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number : B2-40f6

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FG901415

LTE Band 13/ 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1568 -43.84 -42.15 -1.69 -55.3 -45.86 0.94 511 H
2344 -53.92 -13 -40.92 -70.69 -55.46 1.24 4.93 H
3128 -52.89 -13 -39.89 -71.47 -55.62 1.49 6.36 H
3912 -49.78 -13 -36.78 -70.12 -54.39 1.73 8.49 H
Middle
1568 -49.21 -42.15 -7.06 -61.2 -51.23 0.94 511 \%
2344 -52.52 -13 -39.52 -69.65 -54.06 1.24 4.93 \
3128 -53.94 -13 -40.94 -73.3 -56.67 1.49 6.36 \Y
3912 -49.02 -13 -36.02 -69.36 -53.63 1.73 8.49 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number 1 B2-50f6

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FG901415

LTE Band 5
LTE Band 5/ 3MHz / QPSK
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -38.74 -13 -25.74 -50.89 -40.5 0.98 4.89 H
2472 -49.72 -13 -36.72 -66.76 -51.6 1.28 5.32 H
4120 -55.06 -13 -42.06 -75.4 -59.7 1.83 8.62 H
Lowest
1648 -36.34 -13 -23.34 -48.45 -38.1 0.98 4.89 \Y
2472 -46.62 -13 -33.62 -64.16 -48.5 1.28 5.32 \%
4120 -53.86 -13 -40.86 -74.23 -58.5 1.83 8.62 \
1672 -39.52 -13 -26.52 -51.64 -41.20 0.99 4.82 H
2512 -50.63 -13 -37.63 -67.77 -52.6 1.29 5.41 H
4184 -55.98 -13 -42.98 -76.42 -60.6 1.87 8.64 H
Middle
1672 -36.52 -13 -23.52 -49.07 -38.2 0.99 4.82 \Y
2512 -50.63 -13 -37.63 -68.13 -52.6 1.29 5.41 \Y
4184 -54.98 -13 -41.98 -75.45 -59.6 1.87 8.64 \
1696 -42.60 -13 -29.60 -55.06 -44.2 1.00 4.75 H
2544 -51.42 -13 -38.42 -68.82 -53.4 1.30 5.44 H
4240 -53.60 -13 -40.60 -74.2 -58.2 1.90 8.65 H
Highest
1696 -39.00 -13 -26.00 -51.6 -40.6 1.00 4.75 \%
2544 -52.52 -13 -39.52 -69.93 -54.5 1.30 5.44 \Y
4240 -51.10 -13 -38.10 -72.02 -55.7 1.90 8.65 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
TEL : 886-3-327-3456 Page Number 1 B2-60f 6

FAX . 886-3-328-4978






